J72 Rotary Tiller
Prior to S/N P30509
For 210 Compact Tractors

Parts Catalog A1261

WA R

S5 PR R An Sy ¢ S RETTR VR




J72 ROTARY TILLER

PRIOR TO S/N P30509
FOR 210 COMPACT TRACTORS

Parts Catalog No. A1261

AINTES
N

Print Shop 2500 4-76 Y

Note: This catalog replaces the previous
issue - 1261 - which is obsolete
and should be discarded.

MODEL DESIGNATION TRACTOR APPLICATION

210

J72 Rotary Tiller . X




GENERAL INFORMATION

Indexes

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblies. A numerical index at the rear of the
Catalog gives the part numbers and the pages on which
they are described.

Hlustrations

All parts are illustrated in ““Exploded Views' which
show the individual parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the ‘’Refer-
ence Number” column and are followed by the part
number, description and quantity required.

Orders

Orders should plainly specify correct part number, full
description, quantity required, machine model and engine
model, machine and engine serial numbers, method of
shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The revised
pages will be issued with the same page number as those
they replace and the “issue’ number and date will be
advanced.

It is imperative that re ' i
serted into their respecti 8B ooks as soon as received.

Failure to do so W ; confusion and defeat the

purpose of the book!

)
@

S

Indented parts in the descriptive list are a part of the precedin

©
The quantity shown in the “Number Required” colugn

indented in descriptive list. In this case the quantit l
assembly. \Kﬁ

oly or sub-assembly.
per of parts used on a machine except where parts are
e“number required for the preceding assembly or sub-

REF. PART NO. @IPTION REQ'D

A 55159 CY SSY - rear STeeIiNG . v v vt ittt e e e 1
28 A 56208 T ASSY ~reareylinder : : cuww st ss sone v ss nmnms s napemss 1
29 A 55956 PLUG - adjusting, socketassy . . .. ....cuovueerennn S &5 aE R § 1
30 A 55957 SEAT -socket ball . ... ... .. e e 2
31 A 56210 SPRING -socket . .. u v ittt ittt ittt et et et et e 1
32 A 56209 SEAT = Sockel SPHiNGs: « « « s mwmm s 3 5 5 Gioms £ 5 8 2 Gomm i s HaeEK 3 1
33 G 45175 CLANMP ASSY - S0CKET @SSY « v v v o s v e v v et te et et teieeennnneenens 1

16- 836 BOLT - 1/2" x 2-1/4" N.F. heX. o oo it e i et e e e i et e e e e eiaaes 1
34 132- 104 PIN - cofter, 3416 8% wwmis ¢ 5 5 6n w0 5 55 5 S § 55 CHah 85 ¢ MR G ¥ 1
35 A 55889 STUD - ball, socket & cylinder . . . . . it it it i ettt e e e e 2
36 13- 410 BOLT - 1/4” x 5/8" N.C.,, heX. « o v v i i et e e et e e e e e e i e et eiens 4
37 92- 4 LOCKWASHER - 1/4" SAE . . it ittt e i ettt ittt iie e e e 4

Terms ““Right Hand’’ and ““Left Hand"

“"Right Hand"" and “'Left Hand’' sides of this machine are determined by standing at the rear of the unit and facing in the
direction of forward travel.



ALPHABETICAL INDEX

Bearings, TillerCase : v: : vumsmn +5 2 sammme s s v S0 @EE S 6 55 HREE T i 65 PREENS & b Gma 13
XD by e o e B C €8 o T s o M o o e Bt o 7 1 o < B By Bt o O (O 17
Frame, HitCh .. . .. i i i i i i it it ettt st e st a s nnnassnns 5
GRAr BOX & & covivioimin o s o mivimm e i s b m R R B S AMEEE S MEEMEE Y MEEEE S B 11
EUETTo b e ot Rt i o rmer A 0 oo s e g 1 i o D 1 o 307 (o P 0 3 00 1 6 RS 2 1 R 8 O e 17
Hiteh, Tiler « i it it i it it s it e et et e e et e et e e em e enes s e snneanens 7
Housing, Tiller. . oco o @ o vinmim s o 58 a nm @i 565 nmmsled 8 8 HAAEE S 5§ 8B EBE.E 5§ DS
Lever; CIMICA wowan ¢ s 85 sammme s & 6 Bames s & FHsEeE & & 8 BaEEEE § 8 S0 EEE ¥

Lever, Lift . ... it i i it e e e e e e e e et
Pulleys and ldlers. . . . oo ittt it i et e e e e e e e
Shaft, Tine : « amwwa i 5 s Sannm s s s s SEEEEE S DEBEHE 55 B REE L 86 5

Shield; Tine: : coemmm s s 5 sammrs & § 8 DRm St 5 8 5 owsimes = & 5 56EeE

Sprockets, Tiller Housing . ... ... ... ... i
Tines, Tiller . oo iiec s 55 wimim e« s bab@ssss s eRMmEg e s & 5005







CASE MODEL J-72 ROTARY TILLER 5

FRAME AND LEVERS

REF. PART NO. DESCRIPTION REQ'D
1 C 19393 FRAME -Tiller Bitehic s v s & & sommms s s wmmis s s @aEmes s 9am s snameE s 1
2 c 19152 LEVER -idlerarm .« v v v vt it e e e e e e e et e e e e e e e e e e e 1
3 C 19388 BUSHING -bearing .« o v v v v v e it e e i ettt n e it ssaanannns 1
4 Cc 19389 BUSHING -bearing . ..o v o i ittt ittt e it et e s st v aan s 1
5 195- 549 WASHER - 778 plaiNe e s s s wnis o 2 s 9655 & o 5 GHms § 55 fam saes s as e 2
6 195- 106 WASHER - plain & v v i it i ittt it e et e et i e 1
7 132- 310 PIN - Cotter 1/8" X 17 v i i it e et ettt e ettt e e e e e s 1
8 195- 545 WASHER -3/4" Plain .. « ¢ snssi v s s amus v 5 8 @aws § § 8 G5 E =amne sz aw 1
9 132- 306 PIN - cotter 3/16" X 1-3/4" + v o v i i i it it et e et e e et e e e e e 1

10 C 19501 SPRING - @S5IST & i v v ittt e e e ettt et e ae s ansnneaee s 1
1 129- 1056 NUT = T/27 " NE NOX.  5ee =« imiimin =« 5 e 55 5 6 M WE & 8 3 566 SRERE 6588 1
12 192- 23 LOCKWASHER - 1/27 ittt ittt ettt ettt ettt sttt eeee maaaaaeee 1
13 195- 106 WASHER - 1/2" plain x 1-3/8" O.D. . .+t i it et et e e e e i e 2
14 C 19612 SEEENE ta e v o vaiminnie s 0w i 6 R 6 s NEAE G E S LB SRESAE Y S 1
15 113- 447 BOLT-1/2" x 3-1/2" 1
16 C 19385 LEVER -lift . .....c.00ciiiin R . 1
17 C 19382 ROD - tillercatch. . . . ... .......... 1
18 C 19530 SPRING - tiller catch 1
19 C 15671 SPRING -clutech ... ......... ... .. 1
20 113- 417 BOLT - 1/2" x 1-1/4"" NC hex. o o) 4
21 192- 23 LOCKWASHER - 1/2" ... ... N\ 4
22 1956- 533 WASHER - 1/2" plain 4

Printed in U.S.A. May 1973



\
\

P A e

AN




REF. PART NO.

1 C 18315
2 Cc 10821
3 195- 534
4 132- 310
1 Cc 19121
2 113- 441
3 C 18770
4 195- 545
5 195- 534
6 192- 23
7 129- 105

Printed in U.S.A.

CASE MODEL J-72 ROTARY TILLER

LINK LIFT

DESCRIPTION

LINK -t . . e e e e e e e et e e e e
PIN - clevis T/2 X T/8™ & . iiw i s s s cmis s b i smiim s o & & 54 om s
WASHER - 1/2”plain . ... i i et e e e e et e eeeeas
PIN -cotter 1/8" X 17 L . @ it it it e e e e e e e eeeenn

HITCH -tiller. . . ..ot e e e i e e e
BOLT =1/2" X 2:1/4" NCHeX: - . civuvnuvrsmumnsissvns

SLEEVE - pivot
WASHER - 3/4" plain

LOCKWASHER - 1/2"
NUT-1/2"NChexX. ....vviiinnnnnnnn..

WASHER - 1/2"plain .. ... ii it e e e

.......... 2

May 1973






CASE MODEL J-72 ROTARY TILLER 9

DRIVE SHAFT, GEAR BOX PULLEY AND IDLER

REF. PART NO. DESCRIPTION REQ'D
1 C 14419 BEARING - 3/4" bore (includes locking collar and setscrew) . ............ 2
2 C 16514 FLANGETTE . e e v e oiimiie e s omimmn = v & SBSG & 6 & 8w WH G 6 6§ &5 & 4
3 111- 243 BOLT -5/16" x 1" round head squareneck NC. . ... .. ... ... ..ccno.. 4
4 192- 20 LOCKWASHER - 5/16" . @ittt ittt i ittt i e sneaas e eanas 4
5 129- 102 NUT -B/16" NC heX. « v v v i i it i et it e e e iee et e ean s nnans 4
6 C 19147 SHAET -tillerdrive wm: v s @cmms v amsan s 56 S0 EEE & § § GoE 8 8 auiamn 1
7 C 19149 PULLEY -rightendofshaft . ........ ... .t iaennnns 1
8 C 19151 PULLEY -leftendofshaft ... ..o v it i iiie et eannnns 1
9 126- 16 KEY -wWoodruffNO:'9 ..« svuwms s omamei s mammis s o856 6 8 wummmn 2

10 178- 858 SETSCREW - 5/16" x 3/8" cupped Point « « « v v v v o i e et ve e ennaenns 4
1 Cc 22291 IDLERARNM .« oo e i it v e b e aiieinie o o i = = e n el R A e 1
12 C 18966 PULLEY ~idler coms o s+ amabcss snmarsss aubss i ame sm s nem s 1
13 C 16673 SIINEERL ey o O S S e N ST 0 € G kD B b8 O 1
14 192 21 LOCKWASHER - 3/8" 4o ittt ittt ittt s enaeese e et anansnnns 1
15 113 213 BOLT - 3/8" x 2-1/4" NC hex. 1
16 129 103 NUT -3/8"NC hex: =« «::svwsssssinns 1
17 Cc 15545 BRACKET - spring attaching . .. ...... 1
18 C 16885 SPRING -idler. . . v v v ei v i e e 1
19 C 16714 BEARING -sleeve . ... ...... 1
20 C 19160 PULLEY = gearbox inDUL = ¢ v o « QNN < oA & & & s s & sioiais Ssim o s 8 8 1
21 178 858 SETSCREW - 5/16" NC x 3/8" knurledhddp point . . . .. .. vt v inennnn 2
22 195 533 WASHER - 1/27 flat. v v oo o (NN @ e ettt ieem i eca et es canmnannn 1
23 132- 310 PIN -cotter 1/87 X 1" .« (FINNTA « sic v o s swsiniet s & wais 5o a s s swn 1
24 61 612 SCREW - socket head cag (38 )NC x 3/4" . ... i tiieennnn 4
25 C 12523 SPROCKET - drive Ng=50"\1 TTooth (w/setscrew) . .. .......c ccveuuann 1

Printed in U.S.A.

March 1976







CASE MODEL J-72 ROTARY TILLER 11

GEAR BOX

REF. PART NO. DESCRIPTION REQ'D.
1 C 19128 GEAR BOX ASSEMBLY -matched ......:..c0vvvunn. ie v n wriE e f 1
2 C 19129 GEAR BOX ~tiller ciswia.c s s soiivmi.g & s 5 wameg s & 5 #5087 66 § 5 6 aa6e 55 1
3 C 19130 COVER - 08ar BOX &« v v v v v v it tte et ettt eeeee et mteeseeennens 1
4 (& 19131 GASKET -gearboX .. ..o iii ittt it ittt e ae e 1
5 C 19132 BEARINGS -needle,closedend . . .. ... ..ttt ennnnnnns 1
6 A 30588 BEARING -needle,openend. . ... ... ... ... .ttt iiiiennnnnn 1
7 A 56340 0 A o 1 1
8 C 14107 BEARING -needle,closedend . . .« v v vt i ittt it ties e e annnn 1
9 C 14070 BEARING -needle,openend. . ... .. ci it iiii ittt iiie et nnennns 1
10 C 19134 SEAL -0il . oo it ettt e it e e, 1
11 A 30589 PIN-dowel 1/47 x 1" .cu s casnnss davumas v 5,80 58 a5 o imn . 2
12 113- 208 BOLT-3/8" X 1-1/4" NC heX. v v vevi e neeneennennnennens 5
13 192 21 LOCKWASHER - 3/8" . i i ittt it e e et e et e e i iae e 5
NSS SHAFT ASS'LY - input (order items 14, 15, a B) i e 1
14 C 19136 SHAFT -input  ............. > 1
15 & 19137 GEAR -spur, 18teeth ....... . 1
1€ 126 16 KEY - woodruff No.9 ....... ' 2
NSS SHAFT ASS'LY - output (order ite 1
17 C 19139 SHAFT -output . ... 1
18 C 19140 GEAR - spur, 32 teeth . 1
19 126- 17 KEY - woodruff No. 1
20 126- 124 KEY - woodruff N @ ............................. 1
21 C 19142 BEARING - thrust . . ) e s s e R R e e § B e SRR E 1
22 C 19141 - & 1
23 (e 19133 ¢ 1
24 C 19148 1

Printed in U.S.A. ; May 1973



NN -
NN S\
2N A 2B \H AN\

< 3NN 207\ ¢ AW\
T NE "’q\,y;\’/ N\ P Y N\
o < 2 AN VAT
- gL Dy (@;\5\ IN NN

et = AN NEENY
aw\d SN N
S 2t NI ~ #
> IR )
P . R &

\ Ry

& X N &
NVEH

\ )




REF.

D WN =

b
O WOWoo~N»®

1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

PART NO.

14668
14100
14101
12515

OO0

12477
12505
12506
12507
12508
10405

CB
14107
14070
70128
221- 43
13- 219
C 11451
113- 440
192- 23
129- 105
C 14917
111- 517
192- 23
129- 106
C 14672
195- 524
132- 320
132- 47
C 21660
C 12528
113- 208
192- 21
129- 103
A 70
321-

8OUJCUWUJUJW
o]
(3]

>00

Printed in U.S.A.

12474 -

CASE MODEL J-72 ROTARY TILLER

SHIELD AND CHAIN CASE

DESCRIPTION

SHAFT - tiller tine (includes sprocket) . . .. ...t it it enenenn.
HOUSING -righthand , ... ... .cceeeerosnsnaneasonsenss
HOUSING =lefthand . ccivicovnsonssavsamusssvnwasan
GASKET -hoUSING v i uueveenenrernsnonsnsnnsanensnss

CHAIN - roller, 56 links No. 50 roller - USE:
CHAIN - 50 links No. 50 roller chain
CHAIN - 6 links, No. 50 roller chain
LINK - connecting, No. 50 roller chain
LINK - offset, No. 50 roller chain
LINK - roller, No. 50 roller chain
LOCK SPRING CLIPS - (pkg. of 25) for No. 50 roller chain

BEARING - needle (presses into C 14100)
BEARING - needle (presses into C 14101)
GASKET =@earboX ¢ vawna s smwmms s 8 o gd
PLUG -grease, 3/8”" NPT, . . ..........

BOLT - 3/8” x 2" NC hex. (fastens housi

LOCKWASHER - 1/2” ... ... X
NUT = 172 NCHEX 2 s sy e ) e s eeeeeeenaeneneenns

SHIELD - tiller. . .. . . . . % .......................
BOLT - 1/2" x 1" round reneck .. ueve i i e eneanen
LOCKWASHER - 1/2' e
NUT - 1/2"" NC he ............................

DRAG - tiller s .............................
WASHER s L 2N L)

PIN - ¢ < 7
PIN - c% .......................... e
PIN - B X 2 et
TI

dmg ...................................

T 3/8”x11/4”NChex e e e
ASHER =818 ., . L o is wsnnen i e 8§ s

S3/8  NCHEX. v h it in et tnnaanena e
ECAL - “Caution Spinning Blade” ... ....ccciveunarennn.
DECAL - “CASE"” ... iswscsiaamnanms ss wamiveinss aaass

13

March 1976



14




P i

CASE MODEL J-72 ROTARY TILLER

ROTARY TILLER TINE ASSEMBLY

15

REF. PART NO. DESCRIPTION REQ'D
1 C 14674 HUB -lleftiotiiside: & s s e 5 s smis sl oo s seine el sl s aen it ol iiines o kit 1
2 113- 208 BOLT = 3/87 X 1=1/ 2 INCIREXZP o oo v et e oot e e Leta e i et el s et tia) e 18
3 C 14669 HUB - FighT imSIOe . - o e cs o enithie o5 6ia st s & 5 50 s o s = o6 we e G e 1
4 C 14667 HUB - right QUTSIHe: : cummi v s & mmmm e 5 e+ o0 mims tolaa sistis ot v el sl ah i m ale o s 1
5 C 13833 ARUINIE IR Tt o oo & 08 B0 B0 5.6 m 5 & B GIBIEIS . B0 0 00 0 A8 6.0 0 B & 08 500 8
6 C 13834 TUNE Sleftl® om0 | L L o s s 5 e E e e R R e e 10
7 129- 103 N3/ SEEN e x. ZP! o5t s iv & % 5 st s swd ve poiem: s o o 200 5. afi e | Hen v e, e 20 18
8 192- 21 LOCKWASHER - 3/8" ZP . . . i i ittt et e e e e e e et e e e 18

Q\xo
&\@ >
Printed in U.S.A. May 1973






REF.

e
CLWwoo~NOOLHWN —

iy v s
W N -

=y
w

14
15
16
17
18
19
20
21
22
23
24
25

PART NO.
C 17164
C 15672
195- 104
192 - 21
13- 209
129- 103
195- 103
C 19527
13- 207
c 17213
13- 219
178- 858
C 18968
C 23336
126- 16
c 19161
C 19618
195- 521
192 20
13- 101
C 19162
C 19164
113- 101
C 15252
113- 103
129- 102

Printed in U.S.A.

CASE MODEL J-72 ROTARY TILLER 17

IDLERS,BELTS AND GUARDS

DESCRIPTION REQ'D

KEEPER =D8IE : : sucmum s s 5 vaimei s & 58 maimm & 8 & B ARE § & b e msesens o o 1
PULLEY -idler, flat . . . . . . oo it i e e e e e e e e e e e e e 1
WASHER - 3/8" plain . ...ttt ittt i ittt e it 2
LOCKWASHER - 1/2" i ittt it i ittt et ittt e et tnennns 2
BOLT = 3/8" X 11722 NCHHEXs: wwwwn e s s owman o5 smuns i § Safms g o5 1
NUT-3/8"NCheX ...vviteiieinninnennnnanensas 5 5 st & e 1
WASHER - 3/8" Plain . v it ittt it e et ettt et ettt e 4
BRACKET -idler pulley. « v v v v v vttt et et n e st e ennt et s teeeesaens 1
BOLT - 3/8” x 1" NC hex. {replaces transaxle bolts). . . . . v v v i v v n ... 2
PULLEY -idler, V ot i e it et ettt et e et e et e et e e e 1
BOLT=3/8"x 2" NChex: “.:cmunusis oamans i 89555 € 5 5 oo soie me 1
SETSCREW - 5/16"" NC x 3/8” knurled cup point . . . ..o v v v s i v i vieennnn 2
PULLEY - tractor jackshaft (use with tractor prior to S/N 9686461)

included with tiller .. .. ... i AN s e sttt et 1
PULLEY - tractor jackshaft (use with tractor S/, 1 and

after) requires 138-2040 roll pin . . .« N N i i it it e e 1
KEY -woodruff No. 9 .. ... ittt N o)) s e e ettt e m et eanannns 1
BELT - tiller clutching ........... e AN A s s s MR E R SRR ¢ 1
GUARD -belt............ B e 1
WASHER - 5/16" plain . . . . . . S§§§ o AT SN O Ll 4
LOCKWASHER - 5/16" . ... Q ............................ 6
BOLT -5/16" x 1/2" NC hef? N v et et vttt et ee et s s inaaennns 3
BELT - tiller drive .. .. % ................................ 1
GUARD - belt tiller . NG D s a o PR PEEE N | - P 1
BOLT -5/16" x 1/ ”@x. .................................. 2
KEEPER - wire (g tractor beltguard) ............ TR e 1
BOLT -5/16" N e e s W U O 1
NUT - 5/\’ BOW. S/ e v v v e in B AR AT 5 SR 5 B EEEE EE B 1

March 1976




18

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO.  NO. NO. NO.  NO.
A 30588 1 6 C 19157 9 11 192- 21 9 14
A 30589 1 11 G 19160 9 20 192- 21 1 13
A 56340 1 7 c 19161 17 15 192- 21 13 28
A 70128 13 10 C 19162 17 20 192- 21 15 8
A 70404 13 c 19164 17 21 192- 21 17 4
B 12474 13 5 e 19382 5 17 192- 23 5 12
B 12477 13 5 C 19385 5 16 192- 23 5 21
B 12505 13 5 € 19388 5 3 192- 23 7 6
B 12506 13 5 c 19389 5 4 192- 23 13 15
B 12507 13 5 G 19393 5 1 192- 23 13 19
B 12508 13 5 & 19501 5 10 195- 103 17 7
€ 10405 13 6 ¢ 19527 17 8 195- 104 17 3
€ 10821 i 2 ¢ 19530 5 18 195 106 5 6
Cc 11451 13 13 C 19612 5 14 195 106 5 13
C 12515 13 4 C 19618 17 16 195 521 17 17
c 12523 9 25 c 21660 13 25 195 524 13 22
G 12528 13 26 c 22291 9 o 195 533 5 22
& 13833 15 5 s 23336 17 & 533 9 22
C 13834 15 6 o- 885CB 13 7 - 534 / 9
& 14070 11 9 9 534 7 5
= i i3 5 HARDWARE CODE NUMBERS @I y 545 5 8
C 14100 13 2 61- 612 9 24 (’ 95- 545 7 4
C 14101 13 3 11- 243 9 ) 195 549 5 5
C 14107 11 8 111 517 13 Xo 221- 43 13 11
C 14107 13 8 113- 101 17 321- 1571 13

C 14419 9 1 13- 101 17

C 14667 15 4 113- 103 17

C 14668 13 1 13- 207 9

€ 14669 15 3 § T3 208 12 :

c 14672 13 21 113- 208 57

C 14674 15 1 113 208 2

C 14917 13 17 13 2 7 5

C 15252 17 23 13 O @ 9 15

C 15514 9 2 13- 13 12

C 15545 9 17 113- X 17 11

C 15671 5 19 113-@ 17 5 20

C 15672 17 2 1 440 13 14

& 16573 9 13 ) 441 7 2

v 16714 9 19 447 5 15

c 16885 9 18 1 16 9 9

c 17164 17 1 126- 16 1 16

g 17213 17 10 126- 16 17 14

C 18315 7 1 <> 126- 17 1 19

€ 18770 7 126- 124 1 20

€ 18966 9 12 129- 102 9 5

c 18968 17 13 129- 102 17 25

€ 19121 . 1 129- 103 9 16

c 19128 1 1 129- 103 13 29

c 19129 1 2 129- 103 15 7

c 19130 1 3 129- 103 17 6

c 19131 11 4 120- 105 5 11

€ 19132 1 5 129- 105 7 7

c 19133 11 23 129- 105 13 16

C 19134 1 10 129- 105 13 20

C 19136 1 14 132- 47 13 24

c 19137 11 15 132- 306 5 9

C 19139 1 17 132- 310 5 7

C 19140 1 18 132- 310 7 4

G 19141 1 22 132- 310 9 23

& 19142 1 21 132- 320 13 23

c 19147 9 6 178- 858 9 10

C 19148 1 24 178- 858 9 21

C 19149 9 7 178- 858 17 12

© 19151 9 8 192- 20 9 4

€ 19152 5 2 192- 20 17 18







